



# FUTURE LABS, LLC

Highway Safety Product Testing

[www.FutureLabsLLC.com](http://www.FutureLabsLLC.com)

124 Lone Wolf Drive • Madison, MS 39110

601.855.7407

## Certificate of Analysis

**DATE:** June 20, 2012

**REPORT:** The following report covers Water Absorption testing of the Product by using ASTM D 870-02 Standard Practice for Testing resistance coatings Using Water Immersion.

**PRODUCT:** Pattern Paving Products STREETCOAT.

**SAMPLE:** Test samples were received from Mr. Gerry Oliver of Pattern Paving Products on 6-15-11.

The Test Samples were premade 40 mil draw-downs on PVC. Pieces of the samples were cut out, weighed and placed half way in filtered water at 25°C for 24 hours. After submersion the panels were removed and cleaned of excess water. The samples were weighed and checked for air bubbles.

### RESULTS:

**StreetCoat** weight increase after 24 hours immersion in water **0.0 %**

**StreetCoat** surface appearance after 24 hours immersion in water **no bubbles**

**Evaluated By:**

**David S. Entrekin, Tech. Dir.**

StreetCoat Water Immersion 2012.doc



**Date:** 6/22/12

**Notary Public:**